
Air Lift Performance

Kit Details 
27674

Part #	 Description	 Qty
72605	 4pt Fast Air Manifold - 1/4””................. 1
27042	 Gen 3 Display...................................... 1
26498-002	 Electrical Harness - FastAir................. 1
24672	 Fuse, spade  3amp..............................1
24547	 Fuse, spade, 30amp............................1
24500	 ATC Fuse holder w/ cap......................2
24645	 16GA Butt Connector...........................1
24752	 12-10GA Butt Connector.....................3
24748	 12GA Ring Terminal 3/8”.....................2
24524	 Female Spade Terminal......................1
24595	 12GA Female Spade Terminal ...........1
24561	 Adaptor, Mini Fuse...............................1
24542	 ATC/ATO Fuse Adaptor.......................1
23586	 Thread Sealant....................................1
21043	 1/4” MNPT X 1/4” PTC Elbow..............2 
21585	 Plug 1/4MNPT......................................2

Part #	 Description...............................Qty 
21633	 Push Lock Valve..................................1
21733	 1/4” MNPT X 1/8” MNPT Adapter........1
21999	 1/8” MNPT X 1/4” PTC Elbow..............2 
20937	 Polyurethane Filter Drain Hose..........5ft
20946	 DOT 1/4” Air Line.............................60ft
18444	 3/8” Flat Washer..................................8
17188	 3/8-16 x 1.25 Hex Cap Screw..............4
17263	 1/4-14 x 1 Self Tapping Screw.............3
18435	 3/8-16 Nyloc Nut..................................4
11517    	 Miniature Filter.....................................1
11217	 P Clamp...............................................1
17173	 1/4”-14 X 3/4” Self Tapping Screw.......1
16380	 VIAIR 380C Compressor (200 psi)......1
11958	 2.5 Gallon Aluminum Air Tank.............1
10466	 8” Zip Tie............................................10
10530	 Air Line Cutter......................................1

HARDWARE LIST

Missing or damaged parts? Call Air Lift customer 
service at (800) 248-0892 for a replacement part.

STOP!

MN-787 • (021503) • ECR 7999


